**LAND 15
NUCOR STEEL - BERKELEY

CERTIFIED MILL TEST REPORT

1455 Hagan Avenue
Huger, SC 29450
Phone: 1843) 336-6000

Structural sections produced by Nucor-Barkeley are
and hot rolled to a fully killed and

7/19/23 22:29:26
100% HAF MELTED AND MANUFACTURED IN THE USA
cast
fine grain practice.

Mercury not intentionally added a: any point during manufacturing.

30ld To: SOUTH ATLANTIC LLC
1907 2 S 17TH ST

WILMINGTON, NC 28401 CLAXTON, GA

SPECIFICATIONS: Tested in accordance with ASTM specification A6/A6M-21 and A370-21.

Quality Manual Rev #16 (4-30-21).

mwwm To: SOUTH ATLANTIC LLC
HIGHWAY 280 WEST
EVANS INDUSTRIAL PARK

Customer #.: 1485 - 2

B.o.L. #...: 1708749

30417 MOS: T

Tested in accordance with EN10204-2204-3.1,

AASHTO : M270-50-19 ** More specs than space
AASHTO : M270-36-19M270-50-19
ASME SA-36 13
ASTM : bwwwnwm“bmmw|Hw|mO\quwmoMHHH\bqowmowH
ASTM ZcHﬂuﬁﬂmﬂm"\bwm|Hw\ﬁmwmnvawO\bmqwmoMHHH\>qowummH\bqommomw A36 AS50 A529 A7G3 A7G5 M3s M50 SA36 44W 50W
ST eSSSsSsSsssms=sssccmmssssssmscmmssssssacsassicassss mmsseamec—meenoe =os====s == scommsscs=mccssssscomms—cozemoo
Heat# Yield/ vYield Teasile c | | P | s si cu | Ni CE1l
Description Grade(s) Tensile (PSI) (PSI) Elong Cr 7 Mo Sn B v Nb bk CE2
part # Test/Heat JW Ratio (MPa)  (MPa) % wEEhwn Ti EhEX kS Takrww | N Sk ko CI Pcm
Cl0X15.3 1309513 .84 56800 67700 27.00 .06 _ .85 .008 ﬂ .016 .18 09 .04 .22
020" 00.00" A992-22 392 467 .04 «O% .0037 .0003 .002 .030 .2586
C250X22.8 .82 55800 63000 27.00 ‘ .001 * . 0051 2.55 .1218
0065.0960m 385 4639 28 Pc(s) €,568 1lbs Customer PO: 57058 BoL#: 1708749
C10X15.3 1309517 .85 56800 67202 26.00 .07 _ .81 _ 009 | .020 ‘ .19 .09 E .04 .22
020" 00.00" A992-22 392 463 .04 — .01 7 .0044 * .0004 .002 . 027 .2576
C2511X22 .8 .83 56100 67302 27.0¢ .001 _ .0050 * 2.66 .1226
006.0960m 387 464 20 Pc(s) 6,120 lbs Customer PO: 57058 BoL#: 1708749
Céx10.5 2305460 .82 57600 72503 27.00 .07 1.05 .009 .016 | .22 .09 | .03 .26
022 00,00" Mult-Grade 397 485 .04 .01 .0043 .0004 _ .002 .028 .3036
C152x15.62 .82 58000 79402 25,00 001 | _ .0048 | * 2.77 .1374
005.0960m 400 485 48 Pc(s) 10,080 1bs Customer PO: 57300 BOL#: 1708749
Elongztion based an 8" (2€.32cm) gauge length. 'Wo Wweld Repair' was performed. "all mechanical testing is performed by the Quality
ClI = mm.can+w.mwzw+w.moﬁﬂ+u‘»mmH+Hq.walAq.mmOﬂ¢EHv-Aw.HmZM*mvuww.wwﬁoc»ocv

Pcm = o+“mw\uov+Axnxwov+ﬁnn\mo_+AzH\mov+Aou\mov+ﬁzo\pmv+ﬂ<\uov+mm
CEl= n+ﬁxn\mv+ﬁAou+zo+<v\m_+Anz»+nﬁv\pmv

Nucoxr certifies that the contents of this report arse accurate and
correct. All test resultz and operaticng perormed by the material
manuzactursr are in compliance with material specifications, and
when des_gnated by the Furchaser, meet applicable speciZications,

testing lab, which is independent of the production
departmenta®
CE2 = 0+ﬂﬁzb+mwv\mw+ﬁﬁnH+ZO+<+nGV\mv+Aﬂ2w+ndv\umv

Dmitri Nassyrov
Metallurgisc/
Quality Control
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